Quantcast REPAIR PARTS LIST (cont) -635380161

 

Click here to make tpub.com your Home Page

Page Title: REPAIR PARTS LIST (cont)
Back | Up | Next

Click here for thousands of PDF manuals

Google


Web
www.tpub.com

Home


   
Information Categories
.... Administration
Advancement
Aerographer
Automotive
Aviation
Construction
Diving
Draftsman
Engineering
Electronics
Food and Cooking
Logistics
Math
Medical
Music
Nuclear Fundamentals
Photography
Religion
   
   

 

Share on Google+Share on FacebookShare on LinkedInShare on TwitterShare on DiggShare on Stumble Upon
Back
REPAIR PARTS LIST -635380160
Up
TM-5-4210-220-34P Truck Firefiighting 1000 GPM Multipurpose Model 2500L Manual
Next
Figure 55. Radiator Assembly -635380162
SECTION II
TM5-4210-220-34P
(1)
(2)
(3)
(4)
(5)
(6)
ITEM
SMR
PART
NO
CODE
FSCM
NUMBER
DESCRIPTION AND USABLE ON CODES(UOC) QTY
44
XDOZZ
62380
355.836
VALVE PRESSURE CONTROL ..........................
1
45
PAOZZ
62380
310.344
FILTER, FLUID.....................................................
1
46
PAOZZ
62380
340.995
GASKET...............................................................
1
47
XDOZZ
62380
412.198
HOLDER NOZZLE................................................
1
48
PBOZZ
62380
322.083
VALVE SOLENOID...............................................
1
49
XDOZZ
62380
386.650
REPAIR TOOL, PNEUMAT.................. ................
1
50
PAOZZ
34623
948119
SEAL NONMETALLIC SP................ ....................
1
51
XDOZZ
62380
462.667
FUEL, LINE, SUPPLY.................. ........................
1
52
XDOZZ
62380
277.479
PLUG TAPERED ............... ..................................
1
53
XDOZZ
62380
277.150
CAPSCREW M5X12.............................................
4
54
PBOZZ
62380
377.368
PLATE, NOZZLE HOLDER ..................................
1
55
XDOZZ
62380
371.289
GEAR SPUR.................... ....................................
1
56
XDOZZ
62380
152.390
CLIP RETAINING... ..............................................
1
57
XDOZZ
62380
298*816
JOINT. .. ..............................................................
1
58
XDOZZ
62380
161.748
LAMP INCANDESCENT ................... ...................
1
59
XDOZZ
62380
388.742
LAMPHOLDER....... ..............................................
1
60
XDOZZ
62380
444.170
HARNESS, CABLE...............................................
1
61
XDOZZ
62380
148.245
CAPSCREW, M6X20............................................
4
62
XDOZZ
62380
152.560
LOCKWASHER, 6MM...................... ....................
4
63
XDOZZ
62380
286.354
SUPPORT, MOTOR.... .........................................
1
64
XDOZZ
62380
398.144
SHAFT, AXLE AUTOMOTI..... ....... ......................
1
65
XDOZZ
62380
275.611
ROTOR. ...............................................................
1
66
XDOZZ
62380
286.303
CASING ...............................................................
1
67
XDOZZ
62380
270.903
GROMMET, METALLIC.................. .....................
5
68
XDOZZ
62380
378.321
KIT, SHAFT MOUNTING ................. ....................
1
69
XDOZZ
62380
388.807
COILTIGNITION ........... .......................................
1
70
XAOZZ
62380
404.918
SOCKET IGNITIDN.................... ..........................
2
71
XAOZZ
62380
178.624
CABLE IGNITION ................... .............................
2
72
XDOZZ
62380
147.834
CAPSCREW, M5X12............................................
6
73
XDOZZ
62380
152.552
LOCKWASHER, 5 MM..................... ....................
6
74
XDOZZ
62380
350.680
FLANGET MOTOR MOUNTING........................ ..
1
75
XDOZZ
62380
397.563
COUPLING DRIVE.... ...........................................
2
76
XDOZZ
62380
465.747
SCREW M5X12 ...................................................
77
XDOZZ
62380
417.270
M1TDR .................................................................
1
78
XDOZZ
62380
248.398
RELAY .... ............................................................
2
79
XDOZZ
62380
298.816
JOINT* RELAY MOUNTING ................................
1
80
XDOZZ
62380
147.729
CAPSCREW, M4X12............................................
5
81
XDOZZ
62380
152.269
LOCKWASHER, 4MM..................... .....................
5
82
XDOZZ
62380
350.427
FLANGE AIR INTAKE................. .........................
1
83
XDOZZ
62380
287.962
CONTROL UNIT...................................................
1
84
XDOZZ
62380
362.107
BRACKET SUPPORT, CONTROL UNIT...... ........
1
85
XDOZZ
62380
436.410
CAP PROTECTION..............................................
1
86
XDOZZ
62380
143.715
WARNING CABEL ...............................................
1
87
XDOZZ
62380
470.562
SCREW M3.5X14 .................................................
4
88
XDOZZ
62380
293.725
SWITCH-IGNITION HEATER ........... ..................
1
END OF FIGURE
54-2

Privacy Statement - Press Release - Copyright Information. - Contact Us

Integrated Publishing, Inc.